
URBAN STORM WATER

SOUTH EA S1=ERN

three

COMMISSIONPLANNINGREG IONALWISCONSIN

URBAN STORM WATER

SOUTH EA S1=ERN

three

COMMISSIONPLANNINGREG IONALWISCONSIN



COMMISSION MEMBERS

Bruce P. Rubin Chief Land Use Planner

STANLEY CONSULTANTS,INC.

Harlan E. Clinkenbeard , Assistant Director

Philip C. Evenson Assistant Director

Robert J. Borchardt. . . . . .. Chief Engineer and General Manager,
Chairman Milwaukee-Metropolitan Sewerage Commissions

Raymond J. Kipp Dean, College of Engineering,

Vice-Chairman Marquette University
William D. McElwee Chief Environmental Planner,

Secretary SEWRPC

Vinton W. Bacon Professor, College of

Applied Science and Engineering,
University of Wisconsin-Milwaukee
[...]
About 113 additional square miles of urban land is
planned for development by the year 2000, based upon
preliminary recommendations of the regional land use
plan which is presently being finalized by the Commis­
sion. Most of this area will be drained by natural channels
or storm sewer systems.

In future years, the impact of storm water runoff will
increase. Without corrective action, the impact of com­
bined sewered areas will remain relatively unchanged.
It is envisioned that programs outlined in the referenced
combined sewer overflow abatement studies will reduce
the impact of combined sewered areas to acceptable
levels. Plans to reduce the present and future impact of
storm water discharges from urban areas will be developed
in the 208 planning effort based on the available tech­
niques described in this report for the control of storm
water runoff from urban areas.

3 Stevens, Thompson & Runyan, Combined Sewer Over­
flow Abatement, and J. A. Lager and W. G. Smith;
Metcalf and Eddy, Inc., Urban Storm Water Management
and Technology: An Assessment, EPA 670/2-74-040,
December 1974.

3



Table 1

EXTENT OF COMBINED SEWERS IN REGION: 1970

Total Area Served by
Total Area Served Combined Sewers

Entity (square miles) (square miles)

Milwaukee-Metropolitan Sewerage
District and Contract Service Area........ 194.0 26.9

City of Kenosha ..................... 20.3 1.6
City of Racine ...................... 13.0 2.0
Southeastern Wisconsin Region ........... 309.0 30.5

Source: SEWRPC.

The "Preliminary Water Quality Findings" report of the
Milwaukee combined sewer overflow study4 determined
that water quality standards could not be achieved in
the Milwaukee, Menomonee, or Kinnickinnic Rivers in
Milwaukee without control of storm sewer discharges
(resulting from connections to surcharging sanitary
sewers) in their study area. Both the storm sewer dis­
charges and combined sewer overflows have contributed
to low dissolved oxygen levels and high fecal coliform
levels in the Rivers. Major benthic oxygen demands due
to solids deposited in the Rivers from these sources
were noted.

COMBINED SEWER OVERFLOW
STUDIES IN THE REGION

A number of studies have been and are being conducted
in the Region on strategies for the control of combined
sewer overflows.5 Pertinent information from these past
investigations as reported in the literature is summarized
in Table 2. Studies by city are summarized below.

Milwaukee
Past studies have evaluated storage, screening-dissolved air
flotation, and rotating biological contactors. Results are
shown in Table 2. The use of pressure sewers inside exist­
ing sewers as a sewer separation device has also been
investigated.6 Present investigations7 are focusing on four
control strategies:

1. Storage of overflow and gradual treatment.

2. Sewer separation.

3. Treatment at overflow points.

4. River treatment (aeration, disinfection, dredging).

4 Stevens, Thompson & Runyan, Combined Sewer Over­
flow Abatement.

...

Treatment options being examined are shown in Figure 1.
Certain nonstructural control concepts (street cleaning,
inflow/infiltration reduction) and beneficial use concepts
(hydroelectric power generation with storm waters) are
also being investigated.

A major project goal of combined sewer overflow pollu­
tion abatement programs is to evaluate the impact of
combined sewer overflow controls on other waste loads
reaching the receiving stream. A preliminary assessment
of the relative impact of combined sewer overflow con­
trols was included in an interim report on the ongoing

5 Stevens, Thompson & Runyan, Combined Sewer Over­
flow Abatement; SEWRPC, A Comprehensive Plan for
the Milwaukee River Watershed, Volumes 1 and 2;
Hansen, Gupta, and Agnew, "Two Wisconsin Cities
Treat Combined Sewer Overflows"; Agnew, et ai, "A Bio­
logical Adsorption System"; D. G. Mason, "The Use of
Screening/Dissolved-Air Flotation for Treating Combined
Sewer Overflows," Combined Sewer Overflow Abatement
Technology, FWQA 11024-6/70, June 1970; Consoer,
Townsend, and Associates for the City of Milwaukee,
Wisconsin and U. S. EPA, "Humbolt Avenue Pollution
Abatement Demonstration Project," September 1974;
F. S. Welch and D. J. Stucky, Combined Sewer Overflow
Treatment by the Rotating Biological Contactor Process,
Autotrol Corporation, Milwaukee, Wisconsin, EPA 670/
2-74-050,1974; Rex Chain belt, Inc., ''Screening/Flotation
Treatment of Combined Sewer Overflows, "January 1972;
J. A. Lager, "Stormwater Treatment: Four Case Histories, "
Civil Engineering ASCE, December 1974; and Proceed­
ings of a Research Conference--Urban Runoff Quantity
and Quality, ASCE, 1975, edited by W. Whipple, Jr.

6 J. A. Lager and W. G. Smith; Metcalf and Eddy,!!.!:!!!E!
Storm Water Management.

7 Stevens, Thompson & Runyan, Combined Sewer Over­
flow Abatement.

Table 1

EXTENT OF COMBINED SEWERS IN REGION: 1970

Total Area Served by
Total Area Served Combined Sewers

Entity (square miles) (square miles)

Milwaukee-Metropolitan Sewerage
District and Contract Service Area........ 194.0 26.9

City of Kenosha ..................... 20.3 1.6
City of Racine ...................... 13.0 2.0
Southeastern Wisconsin Region ........... 309.0 30.5

Source: SEWRPC.

The "Preliminary Water Quality Findings" report of the
Milwaukee combined sewer overflow study4 determined
that water quality standards could not be achieved in
the Milwaukee, Menomonee, or Kinnickinnic Rivers in
Milwaukee without control of storm sewer discharges
(resulting from connections to surcharging sanitary
sewers) in their study area. Both the storm sewer dis­
charges and combined sewer overflows have contributed
to low dissolved oxygen levels and high fecal coliform
levels in the Rivers. Major benthic oxygen demands due
to solids deposited in the Rivers from these sources
were noted.

COMBINED SEWER OVERFLOW
STUDIES IN THE REGION

A number of studies have been and are being conducted
in the Region on strategies for the control of combined
sewer overflows.5 Pertinent information from these past
investigations as reported in the literature is summarized
in Table 2. Studies by city are summarized below.

Milwaukee
Past studies have evaluated storage, screening-dissolved air
flotation, and rotating biological contactors. Results are
shown in Table 2. The use of pressure sewers inside exist­
ing sewers as a sewer separation device has also been
investigated.6 Present investigations7 are focusing on four
control strategies:

1. Storage of overflow and gradual treatment.

2. Sewer separation.

3. Treatment at overflow points.

4. River treatment (aeration, disinfection, dredging).

4 Stevens, Thompson & Runyan, Combined Sewer Over­
flow Abatement.

...

Treatment options being examined are shown in Figure 1.
Certain nonstructural control concepts (street cleaning,
inflow/infiltration reduction) and beneficial use concepts
(hydroelectric power generation with storm waters) are
also being investigated.

A major project goal of combined sewer overflow pollu­
tion abatement programs is to evaluate the impact of
combined sewer overflow controls on other waste loads
reaching the receiving stream. A preliminary assessment
of the relative impact of combined sewer overflow con­
trols was included in an interim report on the ongoing

5 Stevens, Thompson & Runyan, Combined Sewer Over­
flow Abatement; SEWRPC, A Comprehensive Plan for
the Milwaukee River Watershed, Volumes 1 and 2;
Hansen, Gupta, and Agnew, "Two Wisconsin Cities
Treat Combined Sewer Overflows"; Agnew, et ai, "A Bio­
logical Adsorption System"; D. G. Mason, "The Use of
Screening/Dissolved-Air Flotation for Treating Combined
Sewer Overflows," Combined Sewer Overflow Abatement
Technology, FWQA 11024-6/70, June 1970; Consoer,
Townsend, and Associates for the City of Milwaukee,
Wisconsin and U. S. EPA, "Humbolt Avenue Pollution
Abatement Demonstration Project," September 1974;
F. S. Welch and D. J. Stucky, Combined Sewer Overflow
Treatment by the Rotating Biological Contactor Process,
Autotrol Corporation, Milwaukee, Wisconsin, EPA 670/
2-74-050,1974; Rex Chain belt, Inc., ''Screening/Flotation
Treatment of Combined Sewer Overflows, "January 1972;
J. A. Lager, "Stormwater Treatment: Four Case Histories, "
Civil Engineering ASCE, December 1974; and Proceed­
ings of a Research Conference--Urban Runoff Quantity
and Quality, ASCE, 1975, edited by W. Whipple, Jr.

6 J. A. Lager and W. G. Smith; Metcalf and Eddy,!!.!:!!!E!
Storm Water Management.

7 Stevens, Thompson & Runyan, Combined Sewer Over­
flow Abatement.



Table 2

SUMMARY OF COMBINED SEWER OVERFLOW TREATMENT PROJECTS IN STUDY AREA

Area
Served

Size r (Acres)

MILWAUKEE
(7,20)

QD=8mgd

Covered Concrete Storage Basin

Excess Flow

Overflow
Bar~~ Dewaterto

S~ • - c~,., ~Q Jones Island STP·1/2" GI 2 . 2

3.9 rng

Cost Data 3

570 I Storage Tank = $738,000
Control Bldg., etc. = $1,363,000
Annual 0 & M = $62,000

Initial
0-30 min.

30-60 min.
1-2hrs.

2hrs.
Dry Weather

Raw Waste Quality
Fecal Coliform

Removals

BODd TSS COD I TKN NH4 N0 2 N0 3 TP OP TS (no.ll00ml) In 1/71-10/72 Period

lS0 397 43~! 14.6 4.6 0.013 0.827 13.4 8.8 813 14,200 Caught 67 percent of run(}ff (121 mg)
143 348 436. 13.6 4.5 0.013 0.749 13.0 7.6 775 13,700 Caught 68 percent of BOD5 (100,000 Ibs)
128 270 383

1 ' 1.3
3.9 0.011 0.565 10.1 6.1 661 8,000 Caught 70 percent of TSS (225,000 Ibs)

97 192 280 8.4 3.1 0.013 0.520 9.1 5.4 681 6,900 Percent B005 removed"" 25 (I. e-0 .2O t) (Ib/hr)

87 193 256 B.6 3.3 0.013 0.629 8.4 4.9 550 6,200 Percent TSS removed"" 40 (1 _e-0.20 t) (Ib/hr)

112 150 238 20.7 11.7 0.010 0.5 18.4 10.7 38,000 Where t "" hours of detention of inflow

Coliforms ranged from 13 to 3,100 per 100 ml and were reduced to°to 1,500 per 100 ml by chlorination. Expect an effluent of 48 mg/I

~h~S~t~~mm:tfl~~Do~' :.:9:~~f:~~~~n~:~i':~/~e~~~fa;~r~:~;:~I
and 5 mg/I cationic polyelectrolyts 3

Percent Removals

23.4
a

20.3 148.4: 15.7150.8~12.5
33.9 22.4 52.9_ 8.7 53.4 "- 8.6
28.8 24.9 53.7± 11.7 68.3 ± 8.4

Screen and Flotation

With
Chemicals

Summer/Fall

Without
Chemicals

Spring

Screen

Summer/
Spring I Summer/

BOD5
COD
TSS

625

1,420750­
950
330·
420

500-1 17
-
24

765
1]3. 3·6

166

170-1 330­
182 848

26-53 113­
174

495 I Screen/Flotation System'" $71'0001
Pumping, Instruments, = $36,000 First

etc. Flush
Annual a & M: 1 hr.

With chemicals = $4,400
Without chemicals = $1,200

5.0 mg,MILWAUKEE Screening· Dissolved Air Flotation

(3.6,m) ~r

Effluent

Waste Solids---~--'----------'

(1-2% solids)

~.~~:;~;;:~rd Screens - 50 gpm/ft
2

flow. Chamber - 3-9 gpm/ft2

Average Percent Removals

Screen and Flotation

Screen

First I I First
Flush > 1 Hour Flush

Without I With
Chemicals Chemicals

>1 Hour I > 1 Hour

B005 1 33
COD 39
TSS 36
TKN

27
26
27

55
64
72
46

35
41
43
29

60
57
71
24

System as tested did not have a final clarifier and biological sloughing
from the units led to high effluent solids following storm events

MILWAUKEE
(8,20)

Combined~,

Sewers

Rotating Biological Contactor

12 RBC Assemblies
Grit

Chamber
12 RBC Assemblies

Aug~red \
SolldS~

r Final-'
k.1~f~r~

NOT INCLUDED
BUT RECOMMENDED

1.5mgdl 35 I Pumps, grit chamber,
contactor = $82,000

Final Clarifier = $96,000
Annual 0 & M = $5,000

Flow
Flow

0.05 mgdl 3451349 I 550 I 40.5
0.4 mgd 395 315 617

8.5

M

Flow = 0.05 38 I 53
Flow = 0.4
Flow = 1.5

KENOSHA
(3,4,20)

The facilities do not eliminate all overflows from the study area, but
do treat wet weather discharges that reach the plant

Contact Stabilization

Combined

Sewer--f-i~M
GO = 50 mgd

23mgd 8,000
(1,200

w/CSO)

Total Cost = $1,280,000
Annual 0 & M = $37,000

Raw 23 events I 102 1314
Raw 46 events 114 1297

11.0
15.1

4.8
4.8

704
696

348
266

23 Events
46 Events

Percent Removals

BOD5 I TSS I TKN

~ 92 00
~ ~ 47

50
46

Coliform

92
91

Source' Stanley Consl1ltn/l/<

a Consoer, Townsend, and Associates for the City of Milwaukee, Wisconsin, and U. S. EPA, "Humboldt Avenue Pollution Abatement Demonstration Pro/ect,"

September 1974, and J. A. La.qer and W. G. Smith; Metcalf and Eddy, Inc., Urban Storm Water Management and Technology: An Assessment, EPA 670/2·74·040.
December 1974.

be. A. Hansell. M. K. Gllpta, ;JIlr! R. W Aqnew. "Two W,:,consin Cities Treat Combined Sewer Overflows," Water and Sewage Works. August 1973; D. G. Mason,
'The Use of Suerminq/DissnlvPfj-Air FlotRtioll for Tmatinq Cmnhined Sewer Overflows." in Combined Sewer Overflow Abatement Technology, FWQA 11024
6170, June 1970; and Lager and Smith, Or/Jail S/rJrm w.~ter Manaqement and Technology

BOD 5 TS

3.0 I I 599 I 44 Events 14 mgd 50 26

2.2 661 32 Events 44 mgd 60 37
80 1235
60 332

C F. S. Welch and D. J. Stucky, "Combined Sewer Overflow Treatment by the Rotating Biological Contractor Process," Autotrol Corporation, Milwaukee,
Wisconsin, EPA 67012-74-050, 1974; and Lager and Smith. Urban Srorm Water Management and Technology

d Hansen. Gupta, and Agnew, "Two Wis<':onsin Cities Treat Combined Sewer Overffows", R. W. Agnewet ai, "A Biological Adsorption System for the Treatment
of Combined Sewer Overflow," paper presented at the 46th WPCF Annual Conferen{;(', Cleveland. Ohio. Orrober 2. 1973; and Lager and Smith, Urban Storm
Water Management and Technology ---

I" Stevens, Thompson & Runyan, Inc., for the Metropolitan Sewerage Distriu of thp County of Milw,1flkee, Comhiner! Sewer vverflow Abatement, VariOllS
volumes; Hansen, Gupta, and Agnew, "Two Wisconsin Cilif's Treat Cn/llbined Sewer Ol/erf/nws".- and [a!{f'r and Smith, lJrhan Storm Water Management
and Technology

14 mgd Raw
44 mgd Raw

82 ICost = 8495,000
364 Cost = $1,555,000

Annual 0 & M = $20,000

14 mgd
44 mgd

---

Screening. Dissolved Air Flotation

FeCI3

(25mg/l)

RACINE
(1,3,20l

-'

tn

Table 2

SUMMARY OF COMBINED SEWER OVERFLOW TREATMENT PROJECTS IN STUDY AREA

Area
Served

Size (Acres)

MILWAUKEE
(7,20)

QD=8mgd

Covered Concrete Storage Basin

Excess Flow

3.9 rng

Cost Data 3

570 Storage Tank - $738,000
Control Bldg., etc. '" $1,363,000
Annual 0 & M = $62,000

Initial
0-30 min.

30-60 min.
1-2hrs.

2hrs.
Dry Weather

Raw Waste Quality
Fecal Coliform

Removals

BODd TSS COD TKN NH4 N02 N03 TP OP T5 (no.ll00ml) In 1/71-10/72 Period

150 397 439 14.6 4.6 0.013 0.827 13.4 8.8 813 14,200 Caught 67 percent of run(}ff (121 mg)
143 348 436 13.6 4.5 0.013 0.749 13.0 7.6 775 13,700 Caught 68 percent of BOD5 (100,000 Ibs)
128 270 383 11.3 3.9 0.011 0.565 10.1 6.1 661 8,000 Caught 70 percent of TSS (225,000 Ibs)
97 192 280 8.4 3.1 0.013 0.520 9.1 5.4 681 6,900 Percent B005 removed"" 25 (I. e-O.20 t) (Ib/hr)

87 193 256 8.6 3.3 0.013 0.629 8.4 4.9 550 6,200 Percent TSS removed"" 40 (1 _e-0.20 t) (Ib/hr)

112 150 238 20.7 11.7 0.010 0.5 18.4 10.7 38,000 Where t "" hours of detention of inflow

Coliforms ranged from 13 to 3,100 per 100 ml and were reduced to
o to 1,500 per 100 ml by chlorination. Expect an effluent of 48 mg/I

~h~S~t~~mm:tfl~~Do~' :.:9:~~f:~~~~n~:~i':~/~e~~~fa;~r~:~;:~I
and 5 mg/I cationic polyelectrolyts 3

Percent Removals

23.4a 20.3 48.4±15.7 50.8±12.5
33.9 22.4 52.9± 8.7 53.4 ± 8.6
28.8 24.9 53.7± 11.7 68.3 ± 8.4

Screen and Flotation

With
Chemicals

Summer/Fall

Without
Chemicals

Spring

Screen

Summer/
Spring Summer/

BOD5
COD
T55

625

1,420750­
950
330·
420

500- 17-24

765
lJ3. 3·6
166

170 330­
182 848

26-53 113­
174

495 Screen/Flotation System'" $71,000
Pumping, instruments, = $36,000 First

etc. Flush
Annual a & M 1 hr.

With chemicals = $4,400
Without chemicals = $1,200

5.0 mgMILWAUKEE Screening Dissolved Air Flotation

(3.6,m) ~r

c~
xceSS~FIOW.297 ... ±Chemlcals

Bar Fine Drum Flotation Effluent
Rack Screens Chamberr I

Waste Solids---~-'---------' /"

(1-2% solids) Gl
2

(10mg/lattd =15min.l

~.~~:;~;;:~rd Screens· 50 gpm/ft
2

flow. Chamber· 3-9 gpm/ft2

Average Percent Removals

Screen and Flotation

Screen

First First
Flush > 1 Hour Flush

Without With
Chemicals Chemicals

>1 Hour > 1 Hour

BOD5 33
COD 39
TSS 36
TKN

27

26
27

55
64
72
46

35
41
43
29

60
57
71
24

System as tested did not have a final clarifier and biological sloughing